MOTORCYCLE EVO 2T SS 300CC 2017 frame/sub frame
July 4, 2017
MOTORCYCLE EVO 2T SS 300CC 2017 swing arm/rear suspension
July 4, 2017
Show all

MOTORCYCLE EVO 2T SS 300CC 2017 frame accessories

Free!


Clear
SKU: n/a. Category: .
Description
Nr. Product code Nr. Chassis Start Product name
1 #007320048 072 RIGHT FRAME BRACKET MACHINED
2 #007320038 072 LEFT FRAME BRACKET MACHINED
3 #007321408 000 BUMPER EVO 2T
4 #  1154521 000 BOLT 8.16 CH.10
5 #  3163930 000 SCREW 8.20
6 #007320440 000 ENGINE RUBBER
7 #  3165627 000 SCREW M10.100 PASSO 1,25
8 #  1321050 000 NUT, M10X1,25
9 #007320910 000 LH FOOTREST
10 #  2262020 000 FOOTREST SPRING
11 #  3164070 000 SCREW 8.30
12 #  2899304 059 LH FOOTREST BRACKET
13 #032320360 000 M8 PIN
14 #007321304 050 AIRBOX SUPPORT BRACKET, LEFT
15 #007321314 050 AIRBOX SUPPORT BRACKET, RIGHT
16 #  3131050 000 SCREW 6.15
17 #007320900 000 RH FOOTREST
18 #  2899294 059 RH FOOTREST BRACKET
19 #007320142 200 Connectors bracket
20 #  3129810 000 SCREW 5.12
21 #007400340 000 CDI UNIT CUSHION
22 #007320158 059 FUEL TANK PLUG -ASSY-
24 #  1317120 000 NUT M8
25 #  3163881 000 SCREW 8.16
26 #  1155920 000 BOLT 8.60
27 #  1149070 000 BOLT 6.20
28 #  1312610 000 SPECIAL NUT
29 #007320020 000 SCREW M10X127
30 #  2554467 000 PIVOT PIN, FOOTREST
31 #  1066680 000 OIL SEAL 28,25.33,49.2,62
32 #007323058 000 CYLINDER LH PLATE, EVO 2T 200/ 250/300
33 #007323078 000 CYLINDER RH PLATE, EVO 2T 200/ 250/300
34 #  1281993 000 SPLIT PIN
35 #  2749500 000 WASHER 8.16
36 #  2262010 000 FOOTREST SPRING
37 #007320450 000 LINK PROTECTION
38 #007400382 200 support bracket
39 #  2723380 000 BREATHER PIPE HOSE
Reviews (0)

Reviews

There are no reviews yet.

Be the first to review “MOTORCYCLE EVO 2T SS 300CC 2017 frame accessories”